
 

 
 

WASTEWATER MONITORING,  

UPGRADE AND TECHNOLOGY  

REVIEW 2024  

Tauranga City Council │ Prepared by Beca & Boffa Miskell │ February 2024 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Te Maunga WWTP - Bioreactor 2 Construction 



Contents 

Beca 1 

Boffa Miskell 1 

Wastewater Monitoring, 

Upgrade and Technology 

Review 2024 2 

Project Personnel 4 

Reference Projects 7 

APPENDIX 

 
Appendix A - CVs 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



WASTEWATER MONITORING, UPGRADE AND TECHNOLOGY REVIEW 2024  •  1 

HAWKE’S BAY 
TARANAKI 

PALMERSTON NORTH 

MANAWATU 
WANGANUI 

WELLINGTON
[...]
required for the project by lowering the dewatering screw presses 

from a 3m high elevated steel framed platform down to ground level 

with individual access stairs, and no fixed provision for overhead 

lifting.  

In relation to our original preliminary design cost estimate, our first 

round of VE produced cost savings in the order of $3 – 3.5m, mainly 

through the removal of a large high-level building with overhead 

crane housing the screw presses, stores, MCC, Control Room, and 

associated ancillary plant. The subsequent VE and ECI exercises 

have removed a further $4-4.5m of capital costs, through changes in 

the ground improvement design, removal of a sludge tank, 

postponement of a new septage reception facility, removal of the 

enclosed solids loadout truck building, reduced air volumes for odour 

control and dropping the screw presses to ground level (previously  

 

 

 

Pukekohe WWTP 



WASTEWATER MONITORING, UPGRADE AND TECHNOLOGY REVIEW 2024  •  9 

 

 

on an elevated platform) with discharge to spirotainers. This led 

to a consequential reduction in the contractor’s P&G and margin 

of about $2-2.5m due to the reduced scope and an easier to 

construct facility with a shorter construction programme.  

Where possible – in a plant configuration driven by gravity-

hydraulics - we have tried to minimise stairs and elevated 

platforms to reduce trip and fall hazards. Working with the operators 

in the SiD workshops, we identified where visual inspections were 

needed for monitoring performance and maintenance access and 

designed the walkways and platforms and external lighting locations 

accordingly. 

 

 

Gisborne Tertiary Treatment Plant (Stage 2) 



 

 

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

www.beca.com 

APPENDIX A - CVs 

Te Maunga WWTP 

http://www.beca.com/


 

  

 
Garry Macdonald |1 

 

 

Relevant experience 

Beca Steven/Steven Fitzmaurice and Partners Ltd, Christchurch, New Zealand, 1976 – 1993 

Beca Ltd, Auckland, New Zealand, 1993 – present day 

Tauranga City Wastewater Treatment Framework Contract 

Project Director for this 5+3+3-year term contract covering all investigations, concept design, detailed design, and 

implementation of new and upgrade works for Tauranga’s two wastewater treatment plants, effluent conveyance and storage 

and ocean outfall. The two plants are very different in their main process units and their age, and one of the first tasks to be 

undertaken is a new “master plan” for the city’s wastewater system that optimises the sunk costs and the way the two plants 

are operated in a fully integrated manner. Some of the major multi-million-dollar sub-projects undertaken or underway for this 

framework contract have been: 

• New elevated inlet works (influent lift pump station, milliscreens and grit removal) at Te Maunga WWTP to double 
peak wet weather flow capacity and increase the resilience of the WWTP headworks (to be completed in 2025/26) 

• Third clarifier at Te Maunga WWTP to increase the capacity of the plant and provide redundancy and a higher level 
of resilience (to be completed in 2024) 

• Concept design for the third bioreactor at Te Maunga WWTP (currently underway in 2024) 

• Second bioreactor for additional capacity and to provide process redundancy (due for completion in 2025) 

• Replacement landline from the treatment plant to the ocean outfall for greater capacity 

• New sludge thickening (PFTs) and screw press dewatering facility  

 

Garry Macdonald 

Project and Technical Director of Environmental Engineering 

Business Development Director – Water Market Segment  

Bachelor of Engineering (Civil), (First Class Honours), University of 

Canterbury 1974 

Master of Engineering (Civil) (Distinction), University of Canterbury, 

1975 

DistFEngNZ, CMEngNZ, Honorary Life Member Water NZ, WEF Fellow 

Garry is widely recognised as an expert in wastewater engineering with over 48 years’ experience 

in a wide variety of wastewater projects, both in New Zealand and abroad. He has a high-profile 

involvement in many industry organisations. Garry has held project leadership roles in most of the 

major wastewater projects carried out by Beca in the last 34 years and has led peer reviews on 

major projects ranging in value from $25M to $100M. He has received several prestigious industry 

awards and presented over 60 technical papers in industry publications and at conferences in NZ, 

Australia, and USA. 

Citizenship New Zealand 

Special competence 
● Wastewater treatment and disposal systems 

● Policy, Regulations, and Guidelines 

● Masterplanning urban infrastructure 

● Odour investigation and control 

● Disposal and dispersion - river and ocean outfalls 

● Environmental and feasibility report writing 

● Peer Reviews 



 

  

 
Garry Macdonald |2 

 

 

• 30-year masterplan for the Te Maunga WWTP, final effluent disposal through landline and new outfall 

• New grit processing and influent connection chamber 

• New blower and full fit out of Bioreactor #1 with new diffusers 

• New standby generator 

• Biosolids masterplan for the two WWTPs including dewatering and eventual solar sludge drying. 

NZ Government (Department of Internal Affairs (DIA)) – Three Waters Reform Programme 

Project Director for various work packages from DIA through a subcontract with EY on commercial and technical aspects 

associated with the Three Waters Reform which the Government is implementing 2020-24. It is proposed that this will result in 

the responsibility for owning, upgrading, operating, and maintaining three waters assets being transferred from 67 local councils 

to 3-6 new statutory bodies, or Water Service Entities (WSEs). The work that Beca is doing includes collecting operating and 

asset information from Councils; investigating the option of including “stormwater” in with the other two waters (water supply 

and wastewater); GIS mapping of potential WSEs across multiple Councils and mega-catchments; and representing the Water 

Sector in various DIA forums. 

Gisborne Wastewater Treatment Plant Stage 2 Upgrade and Masterplan 

Project Director for this $35M project to add secondary clarification, tertiary filtration, and UV disinfection for the BTF effluent 

stream, and a biosolids storage, dewatering and loadout facility for the solids which are captured in the lamella clarifier. This 

will significantly increase the quality of the domestic waste stream, and the WWTP will recycle a portion of the final effluent for 

washdown and sparges, replacing the potable supply and saving $250-300K per annum in water supply costs. The project 

included master planning the site for future treatment plant upgrades. 

Napier Wastewater Treatment and Disposal Masterplan 

Project Director for the preparation of a 30-year wastewater masterplan for Napier City whose population is predicted to grow 

from 60,000 to 90,000 over this time. It is predicted that effluent standards for the current ocean outfall will increase, and the 

existing plant will need to be upgraded, as well as expanded. The masterplan proposes that a new modular satellite plant be 

developed to service 20,000 population growth on the western hills, with an advanced membrane BNR to enable effluent reuse 

for irrigation or for sustaining environmental river flows in dry periods, likely to be more severe in Hawkes Bay with climate 

change. The masterplan proposes new inlet works (to replace the low seismic resilient existing headworks) and a new outfall 

and outfall pumping station to discharge 50% higher peak wet weather flows.  

Kinloch Wastewater Treatment Plant Upgrade 

Project Director for the upgrade of Taupo DC’s SBR plant at Kinloch to an advanced membrane bioreactor able to achieve 

very low levels of nitrogen and phosphorus to allow the effluent to be disposed of to land. The project was very difficult as the 

treatment plant is on a compact site and operation had to be maintained while the new process equipment was being installed. 

New plant included: coarse and fine inlet screens; grit traps; offline peak flow storage tanks; diffuser grids and mixers; aeration 

blowers; membrane system; and new switchboards and control system. 

Te Awamutu Wastewater Treatment Plant Expansion  

Project Director for the upgrade of this secondary treatment plant for Waipa DC to provide additional capacity and higher 

effluent quality to meet new consent requirements. The project provided challenges as the treatment plant operation had to be 

maintained while the new process equipment was being installed. New plant included: fine inlet screens; higher capacity lift 

pumps; screenings handling equipment; second circular secondary clarifier; UV disinfection; additional aeration mixers; and 

new switchboards and control system. 

Pukekohe Wastewater Treatment Plant – Expansion and Upgrade from SBR to MBR 

Project Director for this $60M project for Watercare Services Ltd to double the Pukekohe WWTP capacity from 260L/s to 520L/s 

and to convert the current SBR process to an MBR process to achieve higher effluent quality standards. The project also 

includes completely new inlet works (5mm coarse and 1mm fine screens and vortex grit removal), new blower building, new 

control room, new solids handling (storage and screw-press dewatering) complex and a dewatered solids mono-fill created 

from an old wetland adjacent to the WWTP. 

 



 

  

 
John Crawford |1 

 

 

 

John Crawford 

Beca Technical Fellow – Wastewater Engineering 

Bachelor of Engineering (Hons) 

CPEng, Fellow. ENZ 

Chartered Eng (UK), MCIWEM 

Certified Resource Consent Decision Maker (2008) 

John’s 38 years of experience has been gained in New Zealand, Singapore, the UK, Fiji and Malaysia. He is 

a nationally recognised expert in wastewater projects.  He has specific interest in wastewater treatment and 

disposal / reuse projects, quantitative microbial risk assessment and biosolids management.  He has 

extensive experience in the resource consent forum in research, consultation, the provision of expert witness, 

the drafting of consent conditions and is certified as a Commissioner / Decision Maker under the NZ Resource 

Management Act. John is regularly called upon to undertake external peer reviews and to facilitate HAZOP 

and Safety-In-Design workshops. 

Key strength: 

• Very strong process understanding and brings a very strong multi-disciplinary capability, being able 

to ‘see and understand’ across the entire design, which is particularly valuable for small to medium 

sized plants that will have limited Capital and Operational resources. 
• Ability to work with clients, stakeholders, and legal counsel to achieve effective, innovative 

solutions that meet both client requirements and community need. 

• Ably exercises leadership over related technical disciplines to ensure a sound and coherent case 
and solutions are provided. 

• Ability to disseminate highly technical concepts and information into easily understood terms and 
communicate these with ‘lay’ people to assist them with their understanding of the issues at 
hand. 

• Strong background in procurement and delivery of works via Design and Build contracting models. 
 

Citizenship New Zealand 

Technology Study Tours Ireland & Germany – Anaerobic digestion (2015) 

USA – Very low TN Effluent technologies (2022) 

North America – Biosolids & Biogas reuse (2023) 

 

Relevant experience 

Huntly WWTP, Waikato DC, 2024 

Concept design for new 4MLD MBR plant with site redevelopment & future MABR options. 

Pukete WWTP, Hamilton City Council, 2022-23 

Technical Director for preliminary and detailed design project to deliver a new inlet works for the Pukete WWTP for a capacity 

of 4.8m3/s inflow rate and an SL4 level of seismic resilience. Progressing into future Master Planning for the long-term site 

development. 

 

 



 

  

 
John Crawford |2 

 

 

Waikato Metro Wastewater Detailed Business Case 2020-22 

Treatment plants lead for the team that produced the detailed business case for the future wastewater servicing strategy for 

the Taupiri to Cambridge and Te Awamutu metro area to 2061 and beyond. Based around the Co-Governance structure of the 

Waikato River Authority and with Te Ture Whaimana as a guiding document, the DBC investigations considered options for 

centralised (2 WWTPs) vs decentralised (5 WWTPs) wastewater treatment and discharge.  Mana whenua and Council 

stakeholders were involved from day 1 to assist with definition of the problems and development of potential solutions. The 

concepts developed are based on nutrient reduction to very low levels (e.g TN<4mg/l), membrane separation technology and 

advanced solids processing and energy recovery.  The objectives are to give effect to the Vision & Strategy for the Waikato 

River, maximise resource recovery and minimise atmospheric emissions. 

Project Pure Stage 2, Queenstown Lakes District Council, 2020-23 

Technical lead for the Beca team engaged to undertake the Concept, Preliminary and Detailed designs for the Stage 2 

expansion of the Wanaka WWTP to cater for significant growth in the catchment and the QLDC desire to centralise treatment 

where this makes sense from a business case perspective.  Based on Batch Reactor technology with a significant focus on 

baselining and mitigating carbon emissions. First NZ use of the new, high efficiency Messner flat panel diffusers. 

Project Shotover Stage 3, QLDC, 2018 – 2023 

Engaged by Queenstown Lakes District Council to undertake project definition works that are required to inform the detailed 

design and construction phases for the Stage 3 upgrading of Shot-over WWTP. This includes flow and load characterisation, 

process selection, geotechnical and survey briefing and preparation of the Concept Design Report. Subsequently technical 

lead for the Beca team engaged to undertake the Concept, Preliminary and Detailed designs and construction technical & 

operational support. 

Hamilton to Auckland Corridor Strategy, 2019 

Wastewater expert guiding the 3-Waters considerations for the long term (10, 30 and 100 year) infrastructure development and 

coordination needs of the Waikato River Valley corridor between Cambridge and Papakura.  This was undertaken in 

conjunction with central Government’s other considerations for the corridor including transportation, housing and employment. 

Project was undertaken through ‘Future Proof’, an organisation consisting of senior representatives of mana whenua and the 

council organisations of the subject area. 

Re-Imagining Mangere, Watercare, 2019-20 

Direct appointment by Watercare to one of the teams planning the future process makeup of Watercare’s flagship Mangere 

WWTP, serving approximately 1.1M people.  My area is process conversion planning for the 12 no. primary sedimentation 

tanks in order to remove as much COD as possible for increasing biogas production. 

Te Awamutu Wastewater Treatment Plant, Waipa District Council, 2018 – 2019-Imagining Mangere, Watercare, 

2019-20 

Technical lead for the development of the conceptual and preliminary designs, then technical lead for the detailed design for  

the Stage 3 BNR and disinfection upgrade. Facilitated the Stage 1 HAZOP and SiD workshops. Lead technical verifier for the 

project. 

Project Shotover Stage 1, QLDC, 2013-2018 

Undertook investigations and detailed design for, then subsequently supervised construction of a new inlet works for the 

Queenstown WWTP site. Provided advice on procurement, documentation (DBO under FIDIC Gold Book), process options, 

and public health risk for a new, tertiary level, wastewater treatment plant for Queenstown, Arrowtown, and Lake Hayes areas. 

Managed the procurement process with the client and a team of senior external consultants. Subsequently engaged as 